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REPORT ISSUED TO 
TOP RACK TECHNOLOGY, INC 
355 New Albany Road 
Suite B 
Moorestown, NJ 08057 
USA 
 
Contact: Michael Orshan 
E-mail: michael.orshan@topracktech.com 
 
SECTION 1 
SCOPE 
 
Intertek Testing Services NA, Inc. was contracted by Top Rack Technology, Inc to evaluate the fire 
performance of the assembly described in Section 5 of this report. Testing was conducted at the 
Intertek B&C test facility in Middleton, WI. Results obtained are tested values and were secured 
by using the designated test method. A summary of test results is reported herein, and the 
complete assembly construction details are included in this report.  
 
This report does not constitute certification of this product nor an opinion or endorsement by this 
laboratory. Intertek B&C will service this report for the entire test record retention period. The 
test record retention period ends four years after the test date. Test records, such as detailed 
drawings, datasheets, representative samples of test specimens, or other pertinent project 
documentation, will be retained for the entire test record retention period. 
 
Unless differently required, Intertek reports apply the "Simple Acceptance" rule, also called 
“Shared Risk approach,” of ILAC-G8:09/2019, Guidelines on Decision Rules and Statements of 
Conformity.  
 
SECTION 2 
SUMMARY OF TEST RESULTS  
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SECTION 2 (CONTINUED) 
SUMMARY OF TEST RESULTS  
 

DECK # TYPE OF TEST SLOPE MODULE TYPE RESULTS 
1 Class ‘A’ Burning Brand (Top of 

Panel). 
Steep Slope Type 2 Pass 

2 Class ‘A’ Burning Brand (Top of 
Panel). 

Steep Slope Type 2 Pass 

3 Class ‘A’ Burning Brand (Top of 
Panel). 

Steep Slope Type 2 Pass 

4 Class ‘A’ Burning Brand (Top of 
Panel). 

Steep Slope Type 2 Pass 

5 Class ‘A’ Spread of Flame.   Steep Slope Type 2 Pass 
6 Class ‘A’ Spread of Flame.   Steep Slope Type 2 Pass 
7 Class ‘A’ Spread of Flame.   Steep Slope Type 2 Pass 
8 Class ‘A’ Spread of Flame.   Steep Slope Type 2 Pass 
9 Class ‘A’ Burning Brand (Top of 

Panel). 
Steep Slope Type 1 Pass 

10 Class ‘A’ Burning Brand (Top of 
Panel). 

Steep Slope Type 1 Pass 

11 Class ‘A’ Burning Brand (Top of 
Panel). 

Steep Slope Type 1 Pass 

12 Class ‘A’ Burning Brand (Top of 
Panel). 

Steep Slope Type 1 Pass 

16 Class ‘A’ Spread of Flame.   Steep Slope Type 1 Pass 
17 Class ‘A’ Spread of Flame.   Steep Slope Type 1 Pass 
18 Class ‘A’ Spread of Flame.   Steep Slope Type 1 Pass 
19 Class ‘A’ Spread of Flame.   Steep Slope Type 1 Pass 
20 Class ‘B’ Burning Brand. Steep Slope Type 1 Pass 
21 Class ‘B’ Burning Brand. Steep Slope Type 1 Pass 
22 Class ‘B’ Burning Brand. Steep Slope Type 1 Pass 
23 Class ‘B’ Burning Brand. Steep Slope Type 1 Pass 
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SECTION 9 
REVISION LOG 
 

REVISION # DATE PAGES REVISION 
0 01/28/25 49 Original Report Issue 
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